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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMAJ/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, NFC and
WPT

MODEL NUMBER: SM-G780F/DSM

SERIAL NUMBER: R38N605FM6X

DATE TESTED: AUG 12, 2020 — AUG 14, 2020;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC PART 15B Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
Junwhan Lee Robby Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

1. FCC CFR 47 Part 2.
2. FCC CFR 47 Part 15.
3. ANSI C63.4, 2014

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do,16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
[ ] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
EIRP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna) + Substitution Antenna Factor
(dBi)
ERP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna)
(Path loss = Signal generator output — PSA reading with substitution antenna)

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Disturbance, 30 MHz to 1 GHz 3.49 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.82 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in
IEC Guide 115:2007.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac, NFC and
WPT. This test report addresses the WWAN operational mode.

5.2. TEST MODE

Mode Description

GSM850 Communicating with Call simulator(CMW500)
WCDMA BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 12 Communicating with Call simulator(CMW500)
LTE BAND 13 Communicating with Call simulator(CMW500)
LTE BAND 26 Communicating with Call simulator(CMW500)

5.3. WORST-CASE ORIENTATION AND MODE

- Worst Axis condition

Band X Y Z

GSM850 - o -

WCDMA B5

LTE B5

LTE B12

LTE B13

O|0|O0|0O|O

LTE B26

WCDMA Band 5

WCDMA Band 5 (Rx Frequency range: 869-894 MHz) is covered by GSM 850 (Rx Frequency
range: 869-894 MHz) due to same frequency range and maximum tune-up limit is higher than
WCDMA Band 5. Therefore, only Mid channel was checked.

LTE Band 5

LTE Band 5 (Rx Frequency range: 869-894 MHz) is covered by LTE Band 26 (Rx Frequency
range: 859-894 MHz) due to overlapping frequency range, same maximum tune-up limit and
same channel bandwidth.

LTE Band 17

LTE Band 17 (Rx Frequency range: 734-746 MHz) is covered by LTE Band 12 (Rx Frequency
range: 729-746 MHz) due to overlapping frequency range, same maximum tune-up limit and
same channel bandwidth.
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5.4. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA200 R37M4L146R1SE3 N/A
Data Cable SAMSUNG EP-DR140AWE N/A N/A
Earphone SAMSUNG GH59-15252A N/A N/A

/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is continuously communicated with the call box during the tests.

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

|Adapter |

AC Main

| Communication Test Set |
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DATE: AUG 24, 2020

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Test Equipment List
Description Manufacturer Model S/N Next Cal. Date
Ante:ggi'lrgggc'iv'zizpole ETS 3121D DB4 00164753 01-31-21
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-13-20 | 08-04-22
Preamplifier ETS 3116C-PA 00168841 | 08-08-20 | 08-06-21
Antenna, Horn, 40 GHz ETS 3116C 00168645 10-02-21
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 1241 09-30-21
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20 | 07-27-22
Antenna, Horn, 18 GHz ETS 3117 00168724 | 08-04-20 | 07-27-22
Communications Test Set R&S CMW500 115331 08-05-20 | 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 341282 08-05-20 | 08-03-21
Preampdlifier, 1000 MHz Sonoma 310N 351741 08-05-20 | 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1876511 08-06-20 | 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1896138 08-06-20 | 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-20 | 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-20 | 08-03-21
Directional Antenna Cobham FPA3-0.8-6.0R/1329 80108-0004 N/A
Directional Antenna Cobham FPA3-0.8-6.0R/1329 110367-0003 N/A
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 08-05-20 | 08-05-21
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 08-05-20 | 08-05-21
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 08-05-20 | 08-05-21
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 08-05-20 | 08-05-21
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 08-05-20 | 08-05-21
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G002 08-05-20 | 08-05-21
Attenuator PASTERNACK PE7087-10 A009 08-08-20 | 08-05-21
Attenuator PASTERNACK PE7087-10 A001 08-08-20 | 08-03-21
Attenuator PASTERNACK PE7087-10 A008 08-08-20 | 08-03-21
Attenuator PASTERNACK PE7087-10 A007 08-08-20 | 08-03-21
Attenuator PASTERNACK PE7395-10 A011 08-08-20 | 08-05-21
UL Software
Description Manufacturer Model Version
Radiated software UL UL EMC Ver 9.5
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7. APPLICABLE LIMIYS AND TEST RESULTS

. TEST PROCEDURE

ANSI C63.4: 2014

LIMIT

815.109 (a) Except for Class A digital devices, the field strength of radiated emissions from
unintentional radiators at a distance of 3 meters shall not exceed the following values:

Limits for radiated disturbance of Class B ITE at measuring distance of 3 m

Frequency range

Quasi-peak limits

(MHz2) (dBuV/m)
30 to 88 40
88 10 216 435
216 to 960 46
Above 960 MHz 54

Note: The lower limit shall apply at the transition frequency.
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7.1.

Above 1 GHz in the GSM850

LOW CHANNEL(869.2 MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lok Chamber 2 2828 Aug 13 14:22:18
Radiated Emissions 3-Meters
Project Number:4789551399
180 Client:Samsung
Config:EUT / AC Adopter
Mode: Tx_GSM 856@_Low_Above 16
98 Tested by: 11281
86
3 70
c
6
N
5 68
T Class B Avg Limit (dBulU/m)
<
3 58
@
o
48 3 -
2 A | e N i
3 s A AR NS PAM N
AP SN SN S
26
1 18
Frequency (GHz)
Renge (GHz) RBU/UB Ref/Attn  Det/Avy fode Suesp Pte  #5wpe/Mode Facition | Range (BHZ) REW/ VBl Ref/Attn  Det/fvg Mode Suesp Pte  #owps/Mode Fosition
111718 IHC-6d8)/38k  87/D PEAK/LogPur-Video  34Bnsec(futo) 0881  MAXH 8-360dege
HBUL SUWON Lok Chamber 2 2028 Aug 13 14:22:18
Radiated Emissions 3-Meters
Project Number:4789551399
es Client:Samsung
Config:EUT / AC Adopter
Mode:Tx_GSM 858_Low_Above 16
98 Tested by: 11281
86
s 78
0
=
C
3 66 :
. Class B Avg Limit (dBulU/m)
£
=
2 58
k]
46 &
c o
a G
30 @,
28
1 18
Frequency (GHz)
Renge (GH2) RBU/UB Ref/Attn  Det/Avy fode Suesp Pte  #5wpe/Mode Fasition | Range (BHZ) REW/ VBl Ref/Attn  Det/Avg Mode Suesp Pte  #wps/Mode Fosition |
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Trace Markers
vaner | Freuency ngé?v"'f ot p— o 16Hz_HPLoE] ‘S’;’T:Z‘.‘fg" Ciss avgLimt @i | ACSPRMSGN | oy i Lt i) argn daman | et ooy
2.01 30.81 P 31, -30.9 K - - 74 -42.19 -360 0 H
72! 30.15 Pl 32 -30 R - - 7 -40.85 -360 0 H
93¢ 29.08 Pl 5. -27.. 7. -36.72 -360 0 H
4 .01 30.39 Pl 1. -30. 7 -42.6 -360 0 Vv
.99 30.37 Pl 2 -30.. N 7. -40.4: 360 0 Vv
6 .405 29.59 P 34.6 -27. 5 9 74 -37.2. -360 0 \

PK — Peak Detector
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MID CHANNEL (881.6 MHz)

HORIZONTAL PEAK PLOT

QUL SUWON Lok Chamber 2 2028 Aug 13 14:14:27
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_GSM 858_Mid_Above 16
98 Tested by: 11281
86
3 70
c
c
N
5 68
T Class B Avg Limit (dBulU/m)
£
~
3 5@
)
<
46 o
> 3 L P ;u.dwh“‘wd
YUY —— "
3@ oA AN M
Y S WS R
20
1 18
Frequency (GHz)
Ronge (GHZ) RBU/UBN Ref/Altn  Det/Avg Mode Suesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte  #Sups/Mode Fosition
1:1718 MC-BdE)/30k  87/D PEAK/LogPur-Video  HBmsco(futo) OBBI  MAXH 0-36Adege
VERTICAL PEAK PLOT
H@UL SUWON Lok Chamber 2 2028 Aug 13 14:14:27
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_GSM 858_Mid_Above 16
98 Tested by: 11281
86
T 78
0
=
C
L 68
Class B Avg Limit (dBulU/m)
£
3
2 58
o
46
5 2
4 o
38 =N
20
1 18
Frequency (GHz)
Ronge (GH2) RBU/VBN Ref/Altn  Dat/Avg Mode Swesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte #oups/Mode Fosition |

Page 13 of 62

UL Korea, Ltd. Suwon Laboratory

UL Korea, Ltd. Confidential

FORM ID: FCC_15B(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

Trace Markers
vaner | Freency ngé?v"rf ot s117_ontesras o 16Hz_HPLoE] e I i B e e Margn P B
1 1.951 30.55 PK 31 -30.9 6 31.25 - - 74 -42.75 0-360 100 H
2 3.643 30.32 PK 32.9 -29.7 6 34.12 - - 74 -39.88 0-360 100 H
3 4.538 29.71 P 34.1 -28. i 71 - - 74 -38. -360 0 H
4 1951 30.73 P 31 -30. i 43 - - 74 -42. -360 0 \
5 3.63 29.95 P 32.8 -29.! K 85 - - 74 -40.. -360 0 Vv
6 4778 29.42 P 341 -28.. ! 82 - - 74 -38.. -360 0 Vv

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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HIGH CHANNEL (893.8 MHz)

HORIZONTAL PEAK PLOT

QUL SUWON Lok Chamber 2 2028 Aug 13 14:81:83
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx_GSM 858_High_Above 16
98 Tested by: 11281
86
3 70
c
c
N
5 68
T Class B Avg Limit (dBulU/m)
£
~
3 5@
)
<
40 3 v
2 N
T
z il Ay
5 ‘M%)w* R— SN
\\«mﬂm,uwhwwmwww‘"
20
1 18
Frequency (GHz)
Ronge (GHZ) RBU/UBN Ref/Altn  Det/Avg Mode Suesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte  #Sups/Mode Fosition
1:1718 MC-BdE)/30k  87/D PEAK/LogPur-Video  HBmsco(futo) OBBI  MAXH 0-36Adege
VERTICAL PEAK PLOT
H@UL SUWON Lok Chamber 2 2028 Aug 13 14:81:83
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx_GSM 858 _High Above 16
98 Tested by: 11281
86
T 78
0
=
C
L 68
Class B Avg Limit (dBulU/m)
£
3
2 58
o
c
46 2
=
4 c
38 Pl
20
1 18
Frequency (GHz)
Ronge (GH2) RBU/VBN Ref/Altn  Dat/Avg Mode Swesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte #oups/Mode Fosition |
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DATA
Trace Markers

Marker Freguercy ngéz"rf Det 3127_00168724 118GHz[dB] 16Hz_HPIGE] Cfééivf%" Class B Avg Limit d8uVim) AUCISPRMargin Class B PK Limit (@BuViim) o et s Polaiy
1 885 30.96 PR 306 ER 7 31.26 B - 71 272 0-360 100 il
2 2.998 30.03 PR 32.7 502 7 33.03 E g 74 ~40.77 0-360 200 W
3 7.777 26.71 P 6 -24. K 1 - - 74 -34. -360 0! H
4 1.947 30.96 P 1 -30. K 6 - - 74 2. -360 0! \
5 2.994 30.64 P 326 30, 5 7 B g 74 a0, -360 o v
6 7.258 27.88 P 36.2 25, 3 74 35, -360 o v

PK — Peak Detector
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7.2

Above 1 GHz in the WCDMA Band 5

MID CHANNEL (881.6 MHz)

HORIZONTAL PEAK PLOT

UL SUWON Lok Chaomber 2 2828 Aug 13 13:39:38
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LCDMA B5 Mid_Above 16
98 Tested by: 11281
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Ronge (GHZ) RBU/UBN Ref/Altn  Det/Avg Mode Suesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte  #Sups/Mode Fosition
1118 MC-648>/30k  87/B FEAK/LogPurVideo  34Bnsca(Autod 0861 MAXH 8-360degs
VERTICAL PEAK PLOT
Iw[ZUL SUWON Lab Chamber 2 2828 Aug 13 13:39:38
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LCDMA B5 Mid_Above 16
98 Tested by: 11281
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Trace Markers

Marker Freguercy ngéz"rf Det 3127_00168724 118GHz[dB] 16Hz_HPIGE] Cfééivf%" Class B Avg Limit d8uVim) AUCISPRMargin Class B PK Limit (@BuViim) o et s Polaiy
1 134 31.53 PR 2956 17 7 30.13 B - 74 43.87 0-360 200 H
2 3.155 30.64 PR 33 296 7 34.74 E g 74 ~39.26 0-360 200 W
3 7.686 27 P 35.9 -24.6 K 38.9 - - 74 -35.1 -360 0! H
4 1.338 31.21 P 29.6 -31.7 N 29.81 - - 74 -44.19 -360 0! \
5 3.149 20.83 P 3 296 - 33.93 B g 74 ~40.07 -360 o v
6 7.776 26.13 P 6 243 X 38.43 E g 74 3557 -360 o v

PK — Peak Detector
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REPORT NO: 4789551399-E1V2
FCC ID: ASLSMG780F

DATE: AUG 24, 2020

7.3.

LOW CHANNEL(731.5 MHz)

Above 1 GHz in the LTE Band 12

HORIZONTAL PEAK PLOT

QUL SUWON Lok Chamber 2 2028 Aug 13 14:56:85
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B12_Low_Above 16
98 Tested by: 11281
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1:1718 MC-BdE)/30k  87/D PEAK/LogPur-Video  HBmsco(futo) OBBI  MAXH 0-36Adege
VERTICAL PEAK PLOT
H@UL SUWON Lok Chamber 2 2028 Aug 13 14:56:85
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B12_Low_Above 16
98 Tested by: 11281
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DATA
Trace Markers

Conected

Mark Freueney Th:aéag Det 3117_00168724 1-18GHzZ{dB] 1GHz_HP(dB] Readng Class B Avg Limit (dBuvim) AvCIsERMaran Class 8 Pk Limit (dBuVim) Vea" i Hert Polariy
1 1884 6 PK 306 31 7 30.9 - - 74 431 0360 100 H
2 3.213 29.62 PK 33 -29.6 7 33.72 - - 74 -40.28 0-360 100 H
3 4.464 29.48 PK 33.9 -28.3 5 35.58 - - 74 -38.42 0-360 100 H
) 195 30.41 PK 31 -30.9 6 3111 - - 74 ~42.89 0360 200 v
5 3202 29.03 PK 33 296 7 3313 - - 74 ~40.87 0360 100 v
6 4.479 29.4 PK 34 -28.3 5 35.6 - - 74 -38.4 0-360 100 v

PK — Peak Detector
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

MID CHANNEL (737.5 MHz)

HORIZONTAL PEAK PLOT

@UL SUWON Lab Chamber 2 2828 Aug 13 14:47:26
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B12_Mid_Above 16
98 Tested by: 11281
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Ronge (GHZ) RBU/UBN Ref/Altn  Det/Avg Mode Suesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte  #Sups/Mode Fosition
1118 MC-648>/30k  87/B FEAK/LogPurVideo  34Bnsca(Autod 0861 MAXH 8-360degs
VERTICAL PEAK PLOT
118UL SUWON Lab Chamber 2 2828 Aug 13 14:47:26
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B12_Mid_Above 16
98 Tested by: 11281
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Trace Markers

Meter Corrected

Maker Fraquency Readng Det 3117_00168724 118GHz[d8] 1GHz_HP(dE] Readng Class B Avg Limit (4BuVim) AACIEERMargin Class B Pk Limit (dBuVim) o et s Polariy
i 1054 30.24 PR 31 309 % 30.94 - - 74 ~43.06 0-360 100 H
2 4.473 29.48 PK 33.9 28.3 5 35.58 B g 74 38.42 0360 100 H
3 6.245 28.68 P 5.3 -27 ! 37.48 - - 74 -36.52 -360 0! H
4 1.964 29.97 P 1.1 -30.9 K 30.77 - - 74 -43.23 -360 0! \
5 4527 29.1 P 34.1 285 : 35.2 - - 74 -38.8 -360 o v
6 5.193 29.28 P 34.4 27.7 36.48 g g 74 37.52 360 o v

PK — Peak Detector
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FCC ID: ASLSMG780F

HIGH CHANNEL (743.5 MHz)

HORIZONTAL PEAK PLOT

QUL SUWON Lok Chamber 2 2028 Aug 13 14:38:44
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx _LTE B12 High_Above 16
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1:1718 MC-BdE)/30k  87/D PEAK/LogPur-Video  HBmsco(futo) OBBI  MAXH 0-36Adege
VERTICAL PEAK PLOT
H@UL SUWON Lok Chamber 2 2028 Aug 13 14:38:44
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx _LTE B12 High_Above 16
98 Tested by: 11281
86
T 78
0
=
C
L 68
Class B Avg Limit (dBulU/m)
£
3
2 58
o
46 &
5 =]
4 Q
36 o
20
1 18
Frequency (GHz)
Ronge (GH2) RBU/VBN Ref/Altn  Dat/Avg Mode Swesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte #oups/Mode Fosition |

Page 23 of 62

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15B(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Trace Markers

Marker Freguercy ngéz"rf Det 3127_00168724 118GHz[dB] 16Hz_HPIGE] Cfééivf%" Class B Avg Limit d8uVim) AUCISPRMargin Class B PK Limit (@BuViim) o et s Polaiy
1 958 30.34 PR 31 509 © 3104 B - 71 42.96 0-360 100 il
2 3791 29.63 PR 333 29 6 34.53 E g 74 39.47 0-360 200 W
3 6.035 28.57 P -27.. ! 6. - - 74 -37.03 -360 0 H
4 2.013 30.17 P -30. 1. 74 -42.83 -360 0 \

5 378 29.45 P 29, 4 74 39.75 -360 o v
6 5.961 29.18 P 1. 7 74 ~36.72 -360 o v

PK — Peak Detector
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

7.4. Above 1 GHz in the LTE Band 13

LOW CHANNEL(748.50 MHz)

HORIZONTAL PEAK PLOT

UL SUWON Lok Chamber 2 2028 Aug 13 15:84:31
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B13_Low_Above 16
98 Tested by: 11281
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1:1718 MC-BdE)/30k  87/D PEAK/LogPur-Video  HBmsco(futo) OBBI  MAXH 0-36Adege
VERTICAL PEAK PLOT
H@UL SUWON Lok Chamber 2 2028 Aug 13 15:84:31
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B13_Low_Above 16
98 Tested by: 11281
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FCC ID: ASLSMG780F

DATA
Trace Markers

Marker Freguercy ngéz"rf Det 3127_00168724 118GHz[dB] 16Hz_HPIGE] Cfééivf%" Class B Avg Limit d8uVim) AUCISPRMargin Class B PK Limit (@BuViim) o et s Polaiy
1 To51 30.55 PR 31 509 © 3125 B - 71 275 0-360 100 il
2 2.938 30.61 PR 324 30 7 33.71 E g 74 ~40.29 0-360 200 W
3 6.133 28.71 P 353 -26.9 ! 37.61 - - 74 -36.39 -360 0! H
4 1.955 30.4 P 1 -30.9 K 311 - - 74 -42.9 -360 0! \
5 3.136 29.96 P 3 29.7 5 33.96 B g 74 “0.04 -360 o v
6 6.04 26.12 P 352 273 - 36.52 E g 74 ~37.48 -360 o v

PK — Peak Dector
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FCC ID: ASLSMG780F

DATE: AUG 24, 2020

MID CHANNEL (751.0 MHz)

HORIZONTAL PEAK PLOT

QUL SUWON Lok Chamber 2 2028 Aug 13 15:13:84
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B13_Mid_Above 16
98 Tested by: 11281
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1:1718 MC-BdE)/30k  87/D PEAK/LogPur-Video  HBmsco(futo) OBBI  MAXH 0-36Adege
VERTICAL PEAK PLOT
| HaUL SUWON Lok Chamber 2 2028 Aug 13 15:13:84
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B13_Mid_Above 16
98 Tested by: 11281
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DATA
Trace Markers

Marker Freguercy ngéz"rf Det 3127_00168724 118GHz[dB] 16Hz_HPIGE] Cféég-:n'; Class B Avg Limit d8uVim) AUCISPRMargin Class B PK Limit (@BuViim) o et s Polaiy
1 2018 3115 PR 313 309 © 32.15 B - 71 185 0-360 100 il
2 3151 20.35 PR 33 296 7 33.45 E g 74 ~40.55 0-360 200 W
3 4.478 29.34 P 34 -28.. ! 4 - - 74 -38.46 -360 0 H
4 2.013 30.01 P 313 -30. K 1 - - 74 -42.99 -360 0! \
5 3.157 29.04 P 3 29, 5 7 B g 74 ~40.86 -360 o v
6 2475 29.12 P 7] 28. 2 74 ~38.68 -360 o v

PK — Peak Dector
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FCC ID: ASLSMG780F

DATE: AUG 24, 2020

HIGH CHANNEL (753.5 MHz)

HORIZONTAL PEAK PLOT

QUL SUWON Lok Chamber 2 2028 Aug 13 15:22:22
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx _LTE B13 _High_Above 16
98 Tested by: 11281
86
3 70
c
c
N
5 68
T Class B Avg Limit (dBulU/m)
£
~
3 5@
)
<
e 3 i
> TN PR X .
3@ A AP AN AN
g S N Ao N
20
1 18
Frequency (GHz)
Ronge (GHZ) RBU/UBN Ref/Altn  Det/Avg Mode Suesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte  #Sups/Mode Fosition
1:1718 MC-BdE)/30k  87/D PEAK/LogPur-Video  HBmsco(futo) OBBI  MAXH 0-36Adege
VERTICAL PEAK PLOT
H@UL SUWON Lok Chamber 2 2028 Aug 13 15:22:22
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx _LTE B13 _High_Above 16
98 Tested by: 11281
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DATA
Trace Markers

Marker Freguercy ngéz"rf Det 3127_00168724 118GHz[dB] 16Hz_HPIGE] Cfééivf%" Class B Avg Limit d8uVim) AUCISPRMargin Class B PK Limit (@BuViim) o et s Polaiy
1 1952 30.23 PR 31 309 © 30.93 B - 71 4307 0-360 00 il
2 3202 29.51 PR 33 296 7 33.61 E g 74 ~40.39 0-360 100 W
3 171 28.01 P 353 -26.8 ! 1 - - 74 -36.9 -360 0! H
4 .956 30.54 P 1 -30.9 4 - - 74 -42.7 -360 0! \
5 214 20.72 P 3 297 2 74 0.2 -360 o v
6 164 27.79 P 353 267 o 74 I -360 o v

PK — Peak Dector
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7.5. Above 1 GHz in the LTE Band 26

LOW CHANNEL (864 MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lok Chamber 2 2828 Aug 13 16:05:28
Radiated Emissions 3-Meters
Project Number:4789551399
180 Client:Samsung
Config:EUT / AC Adopter
Mode: Tx_LTE B26_Low_Above 16
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111710 IHC-6d8)/38k  87/D PEAK/LogPur-Video  34Bnsec(futo) 0881  MAXH 8-360dege
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Radiated Emissions 3-Meters
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Config:EUT / AC Adopter
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Trace Markers
R I - Ji— wpes) | mem | cwsoagumoswm | MOSERO| cuanimun | 0| fame e | ey
1 1.95 30.03 P 1 -30. 3 7: -43. -360 0! H
2 3.774 29.34 P 333 -29. 4 7: -39. -360 0 H
3 4.469 29.41 Pl 33.9 -28. 1 7. -38. -360 0 H
4 1.963 30.08 Pl 1 -30. K 8 - - 7. -43. -360 0 \
5 3.79 29.03 PK 333 -29 6 33.93 - - 74 -40.07 0-360 200 \
6 4.466 28.83 PK 33.9 -28.3 5 34.93 - - 74 -39.07 0-360 200 \

PK — Peak Detector
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

MID CHANNEL (876.5 MHz)

HORIZONTAL PEAK PLOT

QUL SUWON Lok Chamber 2 2028 Aug 13 15:37:44
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B26_Mid_Above 16
98 Tested by: 11281
86
3 70
c
c
N
5 68
T Class B Avg Limit (dBulU/m)
£
~
3 5@
)
<
46 ' - Ly
2 3‘ s KA MR o
39 .L W E——" MWM’WW“'WWQWWE N M
v gt St
20
1 18
Frequency (GHz)
Ronge (GHZ) RBU/UBN Ref/Altn  Det/Avg Mode Suesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte  #Sups/Mode Fosition
1:1718 MC-BdE)/30k  87/D PEAK/LogPur-Video  HBmsco(futo) OBBI  MAXH 0-36Adege
VERTICAL PEAK PLOT
H@UL SUWON Lok Chamber 2 2028 Aug 13 15:37:44
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B26_Mid_Above 16
98 Tested by: 11281
86
T 78
0
=
C
L 68
Class B Avg Limit (dBulU/m)
£
3
2 58
o
46 g
5
o
4 o
36 9
20
1 18
Frequency (GHz)
Ronge (GH2) RBU/VBN Ref/Altn  Dat/Avg Mode Swesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte #oups/Mode Fosition |
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Trace Markers

Marker Freauency 7::5%3:75 Det 3117_00168724 1-18GHz{dB] 1GHz_HPIdB] ?é;\j;? Class B Avg Limit (dBuvim) AR e Class B Pk Limit (dBuvim) e i Mo Polarty
1 1.950 30.19 P 1 -30. ; 89 7 4311 360 0 H
2 3837 29.24 P 334 28 : 24 — — 7 39.76 -360 0 H
3 42 28.76 P 334 -28. . 46 - - 7 ~30.54 360 0 H
4 1,948 29.89 P 1 30 . 59 7 4341 360 0 v
5 3923 209 PK 335 29.4 5 345 74 395 0-360 100 v
6 4196 204 PK 334 28.1 5 352 74 ~38.8 0-360 100 v

PK — Peak Detector
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

HIGH CHANNEL (889 MHz)

HORIZONTAL PEAK PLOT

QUL SUWON Lok Chamber 2 2028 Aug 13 15:47:12
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx _LTE B26_High_Above 16
98 Tested by: 11281
86
3 70
c
c
N
5 68
T Class B Avg Limit (dBulU/m)
£
~
3 5@
)
<
46 pre|
| 2 TR TR Y
30 g by Bl “*MWMWW‘WMNW' N "
i N\,«WWJW'JWM»W«M
20
1 18
Frequency (GHz)
Ronge (GHZ) RBU/UBN Ref/Altn  Det/Avg Mode Suesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte  #Sups/Mode Fosition
1:1718 MC-BdE)/30k  87/D PEAK/LogPur-Video  HBmsco(futo) OBBI  MAXH 0-36Adege
VERTICAL PEAK PLOT
H@UL SUWON Lok Chamber 2 2028 Aug 13 15:47:12
Radiated Emissions 3-Meters
23 Project Number:4789551399
1 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx _LTE B26_High_Above 16
98 Tested by: 11281
86
T 78
0
=
C
L 68
Class B Avg Limit (dBulU/m)
£
3
2 58
o
46
5 @
él o]
36 o Rl
20
1 18
Frequency (GHz)
Ronge (GH2) RBU/VBN Ref/Altn  Dat/Avg Mode Swesp Pte 4Swps/Mode Fosition | Renge (B2 RBU/VBl Ref/Attn  Det/fvg Hode Susep Pte #oups/Mode Fosition |
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020

FCC ID: ASLSMG780F

DATA
Trace Markers

Meter Conected

Frequency AV(CISPR)Margin Margin Azimuth Height

Marker ey F::gm Det 3117_00168724 1-18GHz(dB] 1GHz_HP[dB] Readng Class B Avg Limit (dBuV/m) @B) Class B Pk Limit (dBuV/m) o Degs) o Polarity
1 .084 30.54 P 6 -30.7 2.04 7 -41.91 -360 0 H
2 .852 29.53 Pl 4 -28.9 K 4.53 - - 7 -39.4 -360 0 H
3 .971 29.01 Pl 1 -27.4 ! 7.21 - - 7 -36.7¢ -360 0 H
4 096 30.69 Pl 6 -30.7 K 2.19 7 -41.8 -360 0 Vv
5 3777 29.46 PK. 33.3 -29.1 .6 34.26 74 -39.74 0-360 100 v
6 5.975 28.59 PK 35.1 -27.5 .5 36.69 74 -37.31 0-360 200 v

PK — Peak Detector
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REPORT NO: 4789551399-E1V2
FCC ID: ASLSMG780F

DATE: AUG 24, 2020

7.6.

LOW CHANNEL(869.2 MHz)

Below 1 GHz in the GSM850

HORIZONTAL PEAK PLOT

13@UL SUWUON Lab Chomber 2 20828 Aug 13 12:25:28
Rodioted Emissions - 3 Meters
Project Number:4783551399 4
17 Cl ient :Samsun
Config:EUT / AC Adapter
Mode: Tx_GSM 858_Low Below 16
184 Tested by: 11281
91
3
c 78
a
N
é 5
‘e
3 52 H
2 |
[4s]
= QPk Limit C(dBuU/md T
- )
> i3
26 1 Pyt o
1 M'W"«Jm
36 160 1800
Frequency (MHz)
Range (Hz) REU/B0 Ref/fttn  Det/fvg Fode Sueep Pts  Fups/fiode Position Range (Hiz) REU/UBH Ref/Attn  Det/fvg Hods Suesp Pis  Foups/tode Fosition
1:36-814 120k (-608)/3BBKT2/B/F0  PEFK/LogPur-Uideo 1 BnsectAuto) 8881  HAXH 8-3Bdege H
2:814-984 120K (-608) /30K 187/28/P0 PECK/LogPur-Uideo  35msec(huto) 8881 HAXH 8-350dege H
3:004-1880 120k (-68)/3BKT2/B/P0  PEFK/LogPur-Uideo  Fomseoluto) 8881  MAXH 8-30dege H
13@UL SUWON Lab Chomber 2 2828 Aug 13 12:25:28
Radioted Emissions - 3 Meters
Project Number:4789551399
17 Client:Samsung
Config:EUT / AC Adopter 38
Mode : Tx_GSM 858 Low Below 16 8
184 Tested by: 11281
91
s
>
L
o
> BC
G e
3 52 H
g !
o
~ OPk Limit (dBuU/ml
39 "
3 " =
5 8.2
26 i S it R -"_
gt i et Y "y e
o Yl R VoA
! y
368 189 1880
Freguency (MHz)
Ronge (Hz) REU/B0 Ref/Attn  Det/fvg Mods Suesp Pte fsups/fiode Fusition Range (HHiz) REU/UBH Ref/Aitn  Det/Avg Hods Suesp Pis  Foups/fode Fosilion
4:3-814 120K(~648) /30BKT2/A/PD T u ectauto) 8001 HAXE m
5:814-984 |28k (-6dB) /38Bk 187/ 20/P0  PEAK 3Smeec(Auto)  BEB1 MAXH
108 I dE Bk F PEAK ' ) a1 HAXK
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REPORT NO: 4789551399-E1V2

FCC ID: ASLSMG780F

DATE: AUG 24, 2020

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| ?er;edcl;egd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 51.364 4.34 Pk 19.9 .8 25.04 40 14.96 0-360 100 H
2 92.72 10.44 Pk 16.5 1.1 28.04 43.52 15.48 0-360 200 H
3 103.108 10.81 Pk 17.9 11 29.81 4352 13.71 0-360 300 H
4 824.1475 88.71 Pk 26.8 3.2 118.71 46.02 72.69 0-360 100 H
5 41.074 8.56 Pk 18.8 7 28.06 40 11.94 0-360 100 v
6 56.46 9.6 Pk 19.1 .8 29.5 40 -10.5 0-360 200 V
7 60.674 9.98 Pk 18.4 9 29.28 40 10.72 0-360 100 \
8 824.1588 77.49 Pk 26.8 3.2 107.49 46.02 61.47 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2
FCC ID: ASLSMG780F

DATE: AUG 24, 2020

MID CHANNEL (881.6 MHz)

HORIZONTAL PEAK PLOT

13@UL SUWUON Lab Chomber 2 20828 Aug 13 11:58:52
Rodioted Emissions - 3 Meters 4
Project Number:4789551399 9
7 Client :Samsun
Config:EUT / AC Adapter
Mode: Tx_GSM 85@_Mid_Below 16
184 Tested by: 11281
91
E
c 78
a
N
é =
2 6
‘e -
3 52 H
2 |
w
T OPk Limit CdBUU/m)
39 -
: 2 il
A 3 M
zew " WW ' MMMWMWMWWW TR Ly i
1
308 180 180868
Frequency (MHz)
Range (MHz) RBU/UBW Ref/fttn  Det/fvg Mode Sweep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Sueep Pts  #Sups/Mode Position
1:30-814 120k (-6dB)/ 300k72/8/P0 PEAK/LogPur-Video  135msecCAuto) 8881  MAXH B-368dege H
2:814-994 120k (-6dB)/388k187/20/P0  PEAK/LogPur-Uideo  35msec(uto) 8681  MAXH 8-36Bdegs H
3:984- 1008 128k (-6<IB) / 380K72/8/P0 PEAK/LogPur—Video  3Bmsec(futo) 8881  MAXH B-36Bdegs H
| ~UL SUWON Lob Chomber 2 2828 Aug 13 11:58:52
38
Rodioted Emissions - 3 Meters
Project Number:4789551399
17 Client:Samsung
Config:EUT / AC Adapter 8
Mode: Tx_GSM 850_Mid _Below 1G
184 Tested by: 11281
91
s
5
C
[}
> BC
£ L
3 52 M
s |
o .
- OPk Limit CdBUU/m)
39 "
5 WW‘ -
26 i r‘*’fﬁ" w,; : : L
" Mpnaalf 1T i g g
Wyt oy ‘me»mww*
1 y
308 1849 1808
Frequency (MHz)
Range (MHz) RBU/UBW Ref/Attn  Det/fivg Mode Suweep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Sueep Pts  #Sups/Mode Position
{30-814 128k (-66)/308K72/8/P0  PERK/LogPar-U1 Cctuto) 8901 A oegs
Siars aes 1261040 G/ /D PELoipir-Vides  Dvieciiuto) 8901 W D3bsde L
et 120K(-60B) /0BKT2//PY  PERK /Lo ) anl  a Teidege |
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REPORT NO: 4789551399-E1V2

FCC ID: ASLSMG780F

DATE: AUG 24, 2020

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| ?er;edcl;egd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 59.694 11.21 Pk 18.6 9 30.71 40 -9.29 0-360 400 H
2 95.072 15.87 Pk 17 1.1 33.97 43.52 -9.55 0-360 300 H
3 140.936 13.13 Pk 13.8 13 28.23 4352 -15.29 0-360 200 H
4 836.5563 91.78 Pk 272 3.3 122.28 46.02 76.26 0-360 100 H
5 60.086 8.65 Pk 185 9 28.05 40 11.95 0-360 100 v
6 91.446 4.79 Pk 16.2 1.1 22.09 43.52 21.43 0-360 100 V
7 198.364 3.65 Pk 17.5 1.6 22.75 43.52 -20.77 0-360 200 \
8 836.6013 79.47 Pk 27.2 3.3 109.97 46.02 63.95 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

HIGH CHANNEL (893.8 MHz)

HORIZONTAL PEAK PLOT

13QUL SUWON Lok Chomber 2 2028 Aug 13 12:31:33
Radicated Emissions - 3 Meters
Project Number:4789551399 4
17 Client:Samsung g
Config:EUT / AC Adopter
Mode : Tx_GSM 858_High_Below 16
Te4 Tested by: 11281
91
E
c 78
o
N
c
£ 65
<
> 52 =
2 |
@
z OPk Linit CdBGU/m) ‘
39 -
2 13 M
26 W Bt WW
13
368 1868 18688
Frequency (MHz)
Range o RBU/UBI Ref/Attn  Det/Avy fode Suesp Pt #5wpe/Mode Facition | Range (FHZ) REW/ VBl Ref/Attn  Det/fvg Mode Suesp Pte  Wowps/Mode Fosition
1:30-814 120KC-608)/300K72/B/P)  PEAK/LogPur-Video  13mscc(Auto) 8081 NAXH 0-36Adegs
2:814-904 120k (-608)/308k187/28/P) PEAK/LogPur-lideo  Bmsec(futo) 8881 MAKH 0-36Adegs
3:994- 1000 120k (-608)/300k72/B/FD  PEAK/LogPur-Uideo  Bmsec(Auto) G981 MRKH 0-36Adege
13QUL SUWON Lok Chomber 2 2028 Aug 13 12:31:33
Radicated Emissions - 3 Meters
Project Number:4789551399
17 Client:Samsung
Config:EUT / AC Adapter 8
Mode : Tx_GSM 858_High_Below 16 ]
Te4 Tested by: 11281
91
8 78
-
C
g \
> g5
2 “
3
5 52 =
g |
<
d OPk Linit (dBulU/m2 I
39 -
5 " b .
g By 7 ) W
26 s . Wi ) r; W \‘“‘% " ks W
. ‘. \VMW‘,‘! ‘mew,uwww
13
368 1868 18688
Frequency (MHz)
Ronge (HHZ) RBU/UB Raf/Attn  Dat/Avy fode Suesp Pte  #5wpe/Mode Facition | Ronge (FHZ) REW/ VBl Ref/Attn  Det/fvg Mode Suesp Pte  Wowps/Mode Fosition
3¢ ( 166k72/6, PEAK/LagPur-Uic o(huto) 8601 HAY )
5:814-984 28k (~68) /300K 1B7/28/P)  PERK ~-Uid futo) B2B1 N B-36Bdegs
904- 1600 2B (-68)/3BBT2/B/PD  PEAK Ui A } B-360deqy
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Trace Markers
Marker FreqL';ezr;cy(M METJBRESTMQ Det VULE;i:]l-GS_l Be:?av;;il[%TBy gi?]g(e;éeuc\’/s;? %Féﬁ\l;m')‘ Margin(dB) A2|mut)h (Degs Height(cm) Polarity
1 56.362 5.44 Pk 19.1 .8 25.34 40 -14.66 0-360 400 H
2 92.622 10.64 Pk 16.5 11 28.24 43.52 -15.28 0-360 300 H
3 103.206 9.85 Pk 17.9 1.1 28.85 43.52 -14.67 0-360 200 H
4 848.8525 86.56 Pk 27.6 3.3 117.46 46.02 71.44 0-360 100 H
5 41.172 8.53 Pk 18.9 7 28.13 40 -11.87 0-360 100 \%
6 57.146 10.47 Pk 19 .8 30.27 40 -9.73 0-360 100 \4
7 90.466 10.61 Pk 15.9 11 27.61 43.52 -15.91 0-360 100 \4
8 848.8638 76.53 Pk 27.6 3.3 107.43 46.02 61.41 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2

FCC ID: ASLSMG780F

DATE: AUG 24, 2020

7.7.

MID CHANNEL (881.6

MHZz)

Below 1 GHz in the WCDMA Band 5

HORIZONTAL PEAK PLOT

138UL SUWON Labk Chamber 2 2828 Aug 13 12:57:48
Radiated Emissions - 3 Meters
Project Number:4788551399
17 Clitnt:Samsung
Config:EUT / AC Adapter y
Mode : Tx_UCDMA B5 Mid Below 1G :
Te4 Tested by: 11281
91
E
c 78
S
N
C
5 65 i
<
> 52 =
2 |
@
= OPk Linit CdBGU/m)
39 —
3
26 1 2 Mo, .
13
38 1868 18688
Frequency (MHz)
Ronge (HHz) RBU/UBN Ref/Altn  Det/Avg Mode = Pte 4Swps/Mode Fosition | Renge (PHHz) BU/VBl Ref/Attn  Det/fvg Hode Susep Pte #aups/Mode Fosition
1:38-814 128k (-6cB)/368Kk72/8/PD  PEAK/LogPur—Video  135msec(fuio) BBBT  MAXH B-368degs
2:814-984 128k(-6c8)/308k187/28/P0  PEAK/LogPur-Uideo ~ 3msec(fAuto) B8BB1  MAXH B-368degs
3:994- 1000 120K(-68)/300k72/B/PD  PEAK/LogPur-Uideo  Fmsec(Auto) 8081  NAXH 8-360dege
138UL SUWON Labk Chamber 2 2828 Aug 13 12:57:48
Radiated Emissions - 3 Meters
Project Number:4788551399
17 Client:Samsung
Config:EUT / AC Adapter
Mode : Tx_UCDMA B5 Mid Below 1G
Te4 Tested by: 11281
8
91 ..Ir
8 78
-
C
[
> 65
G ol
3
5 52 =
8 |
Kl
- OPk Linit (dBulU/m2 I
39 _—
5 -8, z ‘ il —
26 e .
p—y o e o % T
v o), ye ,.{f MN,,_W b o M
13
38 1868 18688
Frequency (MHz)
Ronge (HHZ) REU/UBH Ref/Altn  Det/Avg Mode Swesp Pte 45wps/Mode Fosition | Renge (PHHz) BU/VBl Ref/Attn  Det/fvg Mode Susep Pte  #Sups/Mode Fosition
435814 4K /LogPur- Ui Fuseo(fute) 81 HAX
o R Ay Uid S B RS
994- 1926 ( 672/ PEAK/LogPur-—Ui (Auto) € [l 3-360de3
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Trace Markers
Meter Corrected . . .
Marker Frequency Reading Det VULBO163 1241 | Below_1G_Bypass| Reading QPk Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuv) dB] (dBuv/m) (dB) (Degs) (cm)
1 41.956 4.07 Pk 19.2 7 23.97 40 -16.03 0-360 300 H
2 57.44 5.68 Pk 19 9 25.58 40 -14.42 0-360 400 H
3 103.892 9.93 Pk 17.8 1.2 28.93 4352 -14.59 0-360 300 H
4 836.14 76.44 Pk 272 33 106.94 46.02 60.92 0-360 100 H
5 40.878 7.43 Pk 18.8 7 26.93 40 -13.07 0-360 200 v
6 59.106 10.27 Pk 18.7 9 29.87 40 -10.13 0-360 100 vV
7 92.916 10.6 Pk 16.6 1.1 28.3 43.52 -15.22 0-360 100 vV
8 837.22 64.61 Pk 27.2 3.3 95.11 46.02 49.09 0-360 200 v

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2
FCC ID: ASLSMG780F

DATE: AUG 24, 2020

7.8.

LOW CHANNEL(731.5 MHz)

Below 1 GHz in the LTE Band 12

HORIZONTAL PEAK PLOT

! 38UL SUWON Lab Chaomber 2 2828 Aug 12 17:18:36
Rodioted Emissions - 3 Meters
Project Number:4789551393
17 Client :Samsun
Config:EUT / AC Adapter
Mode:LTE Bi2_Low_Below 1G
184 Tested by: 11281
7
91 g
3
c 78
a
N
é 5
2 6
v
> 52 H
: |
w
= OPk Limit (dBuU/m)
39 3 -
26 : M
3 oo
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Frequency (MHz)
Range (MHz) Ref/fttn  Det/fvg Mode Sueep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Suweep Pts  #Sups/Mode Position
1:38-689.7 120k (-6dB)/ 308K72/8/P0 PERK/LogPur-Video  Auto 8081 MAXH 8-36Bdege H
2:689.7-745.9 128k (-6dB)/388K187/26/P0  PEAK/LogPur—Video  Auto 8081 MAXH 6-36Bdege H
3:745.9-1800 120k (-BdB) / 308K72/8/P0 PEAK/LogPur-Video  Auto 8081 MAXH B-35Bdegs H
| SUL SUWON Lab Chomber 2 20820 Aug 12 17:18:36
38
Radioted Emissions - 3 Meters
Project Number:4789551399
17 Client :Samsun
Config:EUT / AC Adopter
Mode:LTE B12 Low Below 16
184 Tested by: 11281
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Range (MHz) RBU/UBW Ref/fttn  Det/fvg Mode Sweep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Sweep Pts  #Sups/Mode Position
4 99, I 308k /F F Lo Uids o aal - MAX i) degs
1745.9-1008 12m 0Bk72/8/P0 PEK/LogPur-Video  futo etali) fAXH
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| ?er;edcl;egd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 49.049 3.63 Pk 19.9 .8 24.33 40 -15.67 0-360 300 H
2 102.7324 3.06 Pk 17.9 1.1 22.06 43.52 -21.46 0-360 200 H
3 654.9871 7.18 Pk 25.4 2.9 35.48 46.02 -10.54 0-360 200 H
7 697.3502 65.03 Pk 25.6 3 93.63 46.02 47.61 0-360 200 H
4 100.7533 8.02 Pk 17.9 11 27.02 4352 -165 0-360 100 v
5 57.3777 10.48 Pk 19 9 30.38 40 -9.62 0-360 100 V
6 650.8639 6.7 Pk 25.2 29 34.8 46.02 -11.22 0-360 100 \
8 697.1254 62.22 Pk 25.6 3 90.82 46.02 44.8 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2
FCC ID: ASLSMG780F

DATE: AUG 24, 2020

MID CHANNEL (737.5 MHz)

HORIZONTAL PEAK PLOT

13@UL SUWON Lab Chaomber 2 2828 Aug 12 18:21:22
Rodioted Emissions - 3 Meters
Project Number:4789551393
17 Client :Samsun
Config:EUT / AC Adapter
Mode:LTE BI2_Mid_Below 1G
184 Tested by: 11281
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Frequency (MHz)
Range (MHz) Ref/fttn  Det/fvg Mode Sueep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Suweep Pts  #Sups/Mode Position
1:38-689.7 120k (-6dB)/ 308K72/8/P0 PERK/LogPur-Video  Auto 8081 MAXH 8-36Bdege H
2:689.7-745.9 128k (-6dB)/388K187/26/P0  PEAK/LogPur—Video  Auto 8081 MAXH B-36Bdege H
3:745.9-1800 120k (-BdB) / 308K72/8/P0 PEAK/LogPur-Video  Auto 8081 MAXH B-35Bdegs H
| SUL SUWON Lab Chomber 2 20820 Aug 12 18:21:22
38
Radioted Emissions - 3 Meters
Project Number:4789551399
17 Client : Samsun
Config:EUT / AC Adopter
Mode:LTE BI2_Mid_Below 1G
184 Tested by: 11281
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Range (MHz) RBU/UBW Ref/fttn  Det/fvg Mode Sweep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Sweep Pts  #Sups/Mode P
0-699.7 2B(-6dB) /3BKT2 EK/LagPur-Uideo  Auto Bog1 Mo )
“ . 51/ IFD FEK/ Lo Uidea e ol i )
6:7: 12l -6dB) /38BK72/8/P0 PEK/LogPur-Video  futo 800 fKH 8
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| %)er;ed?rt'legd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 102.4025 10.72 Pk 17.9 1.1 29.72 43.52 -13.8 0-360 300 H
2 58.7796 6.31 Pk 18.7 9 25.91 40 -14.09 0-360 400 H
3 624.8881 6.66 Pk 253 2.8 34.76 46.02 -11.26 0-360 100 H
7 710.5853 68.36 Pk 257 3 97.06 46.02 51.04 0-360 100 H
4 602.0458 6.07 Pk 25.4 2.8 34.27 46.02 1175 0-360 300 v
5 97.2898 8.94 Pk 17.5 1.1 27.54 43.52 -15.98 0-360 100 V
6 59.3568 10.24 Pk 18.6 9 29.74 40 -10.26 0-360 100 \
8 707.4381 59.68 Pk 25.7 3 88.38 46.02 42.36 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2
FCC ID: ASLSMG780F

DATE: AUG 24, 2020

HIGH CHANNEL (744.5 MHz)

HORIZONTAL PEAK PLOT

13@UL SUWON Lab Chaomber 2 2828 Aug 12 18:48:688
Rodioted Emissions - 3 Meters
Project Number:4789551393
17 Client :Samsun
Config:EUT / AC Adapter
Mode:LTE BI1Z2_High _Below 16
184 Tested by: 11281
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Frequency (MHz)
Range (MHz) Ref/fttn  Det/fvg Mode Sueep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Suweep Pts  #Sups/Mode Position
1:38-689.7 120k (-6dB)/ 308K72/8/P0 PERK/LogPur-Video  Auto 8081 MAXH 8-36Bdege H
2:689.7-745.9 128k (-6dB)/388K187/26/P0  PEAK/LogPur—Video  Auto 8081 MAXH B-36Bdege H
3:745.9-1800 120k (-BdB) / 308K72/8/P0 PEAK/LogPur-Video  Auto 8081 MAXH B-35Bdegs H
| SUL SUWON Lab Chomber 2 20820 Aug 12 18:48:6808
38
Radioted Emissions - 3 Meters
Project Number:4789551399
17 Client : Samsun
Config:EUT / AC Adopter
Mode:LTE BI2_High Below 16
184 Tested by: 11281
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Range (MHz) RBU/UBW Ref/fttn  Det/fvg Mode Sweep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Sweep Pts  #Sups/Mode P
B-689.7 20k (-6 /30BKT2 E/LogPar-Uideo  Auto Bog1 Mo )
“ . 51/ IFD FEK/ Lo Uidea e ol i )
6:7: 12l -6dB) /38BK72/8/P0 PEK/LogPur-Video  futo 800 fKH 8
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REPORT NO: 4789551399-E1V2

FCC ID: ASLSMG780F

DATE: AUG 24, 2020

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| %Der;edcirtmzd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 104.2167 10.66 Pk 17.8 1.1 29.56 43.52 13.96 0-360 300 H
2 58.6971 6.03 Pk 18.8 9 25.73 40 14.27 0-360 200 H
3 659.0278 6 Pk 255 2.9 34.4 46.02 11.62 0-360 400 H
4 662.986 5.87 Pk 25.4 2.9 34.17 46.02 11.85 0-360 200 Vv
5 93.0017 9.15 Pk 16.6 11 26.85 4352 16.67 0-360 100 v
6 59.4393 9.64 Pk 18.6 9 29.14 40 10.86 0-360 100 V

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2

FCC ID: ASLSMG780F

DATE: AUG 24, 2020

7.9.

LOW CHANNEL(748.50 MHz)

Below 1 GHz in the LTE Band 13

HORIZONTAL PEAK PLOT

! 3@UL SUWON Lab Chomber 2 2028 Aug 14 89:83:13
Rodioted Emissions - 3 Meters
Project Number:4789551399
[ Cl ient :Samsun
Config:EUT / AC Adapter
Mode:LTE BI3_Low_Below 1G
184 Tested by: 11281 4
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Frequency (MHz)
Range_(HHZ) 611/ VB Ref/Attn  Dat/Avg Mode Sueey Pts f5upe/fode Fosition Range (HHz) REW/UBl Ref/Attn  Det/Avg Mod Seeep Pls  #oups/fode FPosition
1:30-73 120K(-648)/300K72/B/F0 PERK/Logfur—Video  12Bncec(Auto) BE31  MAKH 8-36Bcege H
2:73%-797 120K(-648) /300K 187/28/F0  PERK/Logfur—Video  3Smsecthuto) 8081  HAKH 8-36Bege H
3:797- 1008 120K(-68) /. futc) 8081 MAXH 8-36Bcegs H
! 3@UL SUWON Lab Chomber 2 2028 Aug 14 89:83:13
Radioted Emissions - 3 Meters
Project Number:4789551399
17 Client:Samsung
Config:EUT / AC Adapter
Mode:LTE BiI3_Low_Below 1G
184 Tested by: 11281
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Range (MHZ) 601/ VB Ref/Attn  Dat/Avg fode Sueep Pt f5spe/fode  Fosition Range (HHz) RO Fef/httn Dst/fvg fods Ple  ups/fode  Position
Zm” TGy Bl o s M Sy
166 12Bk(-6dB) /30BT2/A/PD  PEAK/Logfur-Ui 31 HAH 360degs U
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| ?er;edcl;egd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 60.7993 13.22 Pk 18.3 9 32.42 40 -7.58 0-360 200 H
2 92.7458 14.68 Pk 16.5 1.1 32.28 43.52 -11.24 0-360 200 H
3 136.5178 11.84 Pk 13.9 13 27.04 4352 -16.48 0-360 200 H
4 777.6478 70.14 Pk 26.7 3.1 99.94 46.02 53.92 0-360 100 H
5 40.237 9.07 Pk 18.6 7 28.37 40 -11.63 0-360 100 v
6 60.4463 8.97 Pk 18.4 9 28.27 40 -11.73 0-360 100 V
7 91.775 10.25 Pk 16.3 1.1 27.65 43.52 -15.87 0-360 100 \
8 776.3363 61.3 Pk 26.7 3.1 91.1 46.02 45.08 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2
FCC ID: ASLSMG780F

DATE: AUG 24, 2020

MID CHANNEL (751.0 MHz)

HORIZONTAL PEAK PLOT

1BBUL SUWON Lab Chaomber 2 20828 Aug 12 28:46:41
Rodioted Emissions - 3 Meters
Project Number:4783551399
17 Client :Samsun
Config:EUT / AC Adopter
Mode:LTE BI3_Mid_Below 1G
184 Tested by: 11281 7
91
3
c 78
a
N
é 5
‘s
3 52 H
3
[is)
= QPk Limit C(dBuU/m2 T
5
3 \ 6
2 ﬂ‘wx.
26 g
| Dl
38 184 1860
Frequency (MHz)
Range_ (M) REU/UBM Ref/#ttn  Det/vg Fode Sueep Pts Fups/fiode Fosition Range (Hiz) REU/UBH Ref/Attn  Det/fvg Hods Sueep Pls Foups/lode Fosition
1:38-73% 128K (~648)/30BKT2/B/F0_ PERK/LogPur-Uidso  12Bnesc(Auto) BB01  PAKH 8-3Bdege H
2:736-797 128K(-648)/308K187/28/P0 PEAK/LogPur-Uideo  J5nsechuto) 8601  HAKH 8-350dege H
3:797-1088 128k(-648)/30BKT2/B/F0. PEAK/LogPur-Video  JmsectPuto) 8801  MAIH 8-30dege H
WSBUL SUWON Lab Chaomber 2 2828 Aug 12 28:46: 41
Radioted Emissions - 3 Meters
Project Number:4783551399
17 Client:Samsung
Config:EUT / AC Adopter
Mode:LTE BI3_Mid_Below 1G
184 Tested by: 11281
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Freguency (MHz)
Range (D) REU/UBH Ref/Attn  Det/vg Mode Sueep Pte fsups/fiode Fosition Range (HHiz) REU/UBH Ref/Attn  Det/Avg ods Sueep Pls foups/ode Fosition
43136 120K(~648) /30BKT2/A/PD PERK/LogPur-U neec(Auta) 8801 HAX 1-360degs
3:736.757 120k (~6dB) /306K 187/268/P) PEK/LogPur-Uideo  ISnsecCfuto) 8881  MAXH e
797-1008 12 -6dB) /38Bk72/8/F PEAK/Lo Uid Bnsec o) 8081 fAX]
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REPORT NO: 4789551399-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG780F

DATA
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| ?er;edcl;egd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 93.4518 17.34 Pk 16.7 1.1 35.14 43.52 -8.38 0-360 300 H
2 57.9753 6.71 Pk 18.9 9 26.51 40 -13.49 0-360 400 H
6 717.291 6.28 Pk 25.7 3 34.98 46.02 -11.04 0-360 400 H
7 786.2945 70.05 Pk 26.7 3.2 99.95 46.02 53.93 0-360 100 H
3 57.7105 15.5 Pk 18.9 9 35.3 40 -4.7 0-360 100 V
4 95.1285 9.57 Pk 17 1.1 27.67 43.52 -15.85 0-360 100 V
5 717.8205 6.38 Pk 25.8 3 35.18 46.02 -10.84 0-360 100 \
8 785.6235 60.26 Pk 26.6 3.2 90.06 46.02 44.04 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2
FCC ID: ASLSMG780F

DATE: AUG 24, 2020

HIGH CHANNEL (753.5 MHz)

HORIZONTAL PEAK PLOT

1BBUL SUWON Lab Chaomber 2 20828 Aug 12 21:18:34
Rodioted Emissions - 3 Meters
Project Number:4783551399
17 Client :Samsun
Config:EUT / AC Adapter
Mode:LTE BI3_High Below 16
184 Tested by: 11281 8
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Frequency (MHz)
Range (HFiz) RBlI/UBU Raf/Attn  Dat/Avg fode Sueep Pte  #5ups/fode  Fosition Range (HHz) REW/UBI Ref/fttn  Det/Avg fiods Sucep Pl #owps/ode  Fosition
1:38-73 120k (-648)/308K72/8/F)  FEAK/LogPur-Video  Auto 8031 HAXH 0-360ceqe H
2:73-797 120k (-6d8)/308K 187/28/P0 FERK/LogPur-Video  Auto 8031 MAXH 8-36Bcege H
3:797- 1088 120k (-68)/308KT2/B/F)  PERK/LogPur-Video  Auto 8081 MAXH 6-350cegs H
1SBUL SUWON Lab Chaomber 2 2828 Aug 12 21:18:34
Radioted Emissions - 3 Meters
Project Number:4783551399
17 Client:Samsung
Config:EUT / AC Adaopter
Mode:LTE BI3_High_Below 16
184 Tested by: 11281
91 T
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Frequency (MHz)
Ronge (HHz) RBlI/UB Raf/Attn  Dat/Avg fode Sueep Pte f5eps/fode  Fosition Range (HHz) REW/UBI Ref/Attn  Det/Avg fiods Suep Pl #owps/ode  Fosition
43136 120K(~648) /30BKT2/A/PD PERK/LogPur-U o 001 HX 1-360degs
5:735.707 120k (-6d5) /30BK 187/28/F0 PEK/Logfer-Video  Auto g1 HAKH 0-aeg
77- 1998 120(~648) /30BKT2/8/PD PESK/LogPur-Uid BBl Mo
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REPORT NO: 4789551399-E1V2

FCC ID: ASLSMG780F

DATE: AUG 24, 2020

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| ?er;edcl;egd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 58.3283 3.64 Pk 18.8 9 23.34 40 -16.66 0-360 300 H
4 99.0998 4.17 Pk 17.7 1.1 22.97 43.52 20.55 0-360 400 H
5 657.7223 7.32 Pk 255 2.9 35.72 46.02 -10.3 0-360 300 H
8 787.9034 71.46 Pk 26.7 3.2 101.36 46.02 55.34 0-360 100 H
2 59.4755 7.43 Pk 18.6 9 26.93 40 -13.07 0-360 100 v
3 111.1018 4.57 Pk 17.2 1.2 22.97 43.52 -20.55 0-360 200 V
6 667.6063 6.55 Pk 25.5 29 34.95 46.02 -11.07 0-360 200 \
7 467.1905 3.43 Pk 22.2 2.4 28.03 46.02 -17.99 0-360 100 \
9 788.338 60.69 Pk 26.7 3.2 90.59 46.02 4457 0-360 200 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789551399-E1V2
FCC ID: ASLSMG780F

DATE: AUG 24, 2020

7.10. Below 1 GHz

LOW CHANNEL (864 MHz)

in the LTE Band 26

HORIZONTAL PEAK PLOT

13@UL SUWON Lab Chaomber 2 2828 Aug 12 22:58:22
Rodioted Emissions - 3 Meters
Project Number:4789551393
17 Client :Samsun
Config:EUT / AC Adapter
Mode :LTE B26 Low Below 16 7
184 Tested by: 11281 q
el
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w
= OPk Limit (dBuU/m)
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38 1eg 18680
Frequency (MHz)
Range (MHz) Ref/fttn  Det/fvg Mode Suweep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Suweep Pts  #Sups/Mode Position
1:30- 120k (-5dB) / 308k72/8/P0 PERK/LogPur-Uideo  13BmsecCAuto) 8881  MAXH 8-36Bdege H
2:884-984 128k (-6dB)/308k187/26/P0  PEAK/LogPur-Uideo  35msecCAuto) 8881  MAXH 6-36Bdege H
3:984-1080 120k (-BdB) / 308K72/8/P0 PERK/LogPur-Video  3Bmsec(Auto) 8881  MAXH B-35Bdegs H
| SUL SUWON Lab Chomber 2 20820 Aug 12 22:58:22
38
Radioted Emissions - 3 Meters
Project Number:4789551399
17 Client :Samsun
Config:EUT / AC Adopter
Mode:LTE B26_Low_Below 1G
184 Tested by: 11281
g
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g |
o
~ OPk Limit C(dBuU/m)
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13
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Frequency (MHz)
Range (MHz) RBU/UBW Ref/fttn  Det/fvg Mode Sweep Pts  #Swps/Mode Position Range (MHz) REW/UBU Ref/Attn  Det/Avg Mode Suweep Pts  #Sups/Mode Position
1 30-504 120(-608) /BBRT2/B/P0 PERK/LogPar-Uid reec(@uto) 81 A i-360degs
6:984-1000 120 PEAK/LogPur-Vide: etali) fAXH
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REPORT NO: 4789551399-E1V2

FCC ID: ASLSMG780F

DATE: AUG 24, 2020

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| ?er;edcl;egd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 55.7355 5.63 Pk 19.2 .8 25.63 40 14.37 0-360 400 H
2 104.1105 10.88 Pk 17.8 1.1 29.78 43.52 13.74 0-360 300 H
3 655.8758 6.56 Pk 25.4 2.9 34.86 46.02 11.16 0-360 400 H
7 816.375 73.92 Pk 26.9 3.2 104.02 46.02 58 0-360 100 H
4 601.599 6.77 Pk 25.4 2.8 34.97 46.02 11.05 0-360 100 v
5 101.0145 7.36 Pk 17.9 1.1 26.36 43.52 17.16 0-360 100 V
6 56.2193 9.16 Pk 19.2 8 29.16 40 10.84 0-360 100 \
8 820 62.92 Pk 26.8 3.2 92.92 46.02 46.9 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 859MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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MID CHANNEL (876.5 MHz)

HORIZONTAL PEAK PLOT

13@UL SUWON Lab Chaomber 2 2828 Aug 12 21:568:86
Rodioted Emissions - 3 Meters
Project Number:4789551393
17 Client :Samsun
Config:EUT / AC Adapter
Mode:LTE B26_Mid_Below 1G 7
184 Tested by: 11281 4
EM
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Frequency (MHz)
Ronge (HHiz) Raf/Attn  Dat/Avg Motk Sucep Pte f5upe/fode  Fosition Range (HHz) REW/UBH Ref/Attn  Det/Avg fiode Suep Ple  #owps/fode  Fosition
1:38- 120k (-6dB)/ 308K72/8/P0 PERK/LogPur-Video  Auto 8081 MAXH 8-36Bdege H
2:304-004 120k (-6d8)/308K 187/28/F0 FERK/LogPur-Video  Auto 8081 MAXH 8-35Bcege H
3:904- 1080 120k (-6<8)/300KT2/B/F)  PERK/LogPur-Video  Auto 8091 MAXH 0-350egs H
| SUL SUWON Lab Chomber 2 20820 Aug 12 21:58:86
36
Radioted Emissions - 3 Meters
Project Number:4789551399
17 Client : Samsun
Config:EUT / AC Adopter
Mode:LTE B26_Mid_Below 1G
184 Tested by: 11281
8
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Frequency (MHz)
Range (HHz) RBlI/UB Raf/Attn  Dat/Avg fode Pte  #5eps/fode  Fosition Range (HHz) REW/UBI Ref/fttn  Det/Avg fiods Sucep Plc  #oups/tiode P
4:30-804 120(~648) /30BKT2/8/PD PESK/LogPur—Uideo  Auto Bog1 Mo )
3B | K187/20/70 PERK/Logfur-Uideo  uto 01 HiX ]
6:904- 108 120k(-6d8) /I0BT/A/PD  PEK/Logfur-Video  futo BB MAXH 8
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REPORT NO: 4789551399-E1V2
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DATE: AUG 24, 2020

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| ?er;edcl;egd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 92.5005 16.57 Pk 16.5 1.1 34.17 43.52 -9.35 0-360 200 H
2 59.9925 9.19 Pk 18.5 9 28.59 40 -11.41 0-360 100 H
3 639.525 7.22 Pk 25.1 2.9 35.22 46.02 -10.8 0-360 100 H
7 827.075 72.77 Pk 26.8 3.2 102.77 46.02 56.75 0-360 100 H
4 752.4323 6.83 Pk 26.9 3.1 36.83 46.02 -9.19 0-360 300 v
5 59.2185 8.42 Pk 18.7 9 28.02 40 -11.98 0-360 100 V
6 107.013 3.73 Pk 17.7 1.2 22.63 43.52 -20.89 0-360 100 \
8 829.7 63.85 Pk 26.9 3.3 94.05 46.02 48.03 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 859MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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HIGH CHANNEL (889 MHz)

HORIZONTAL PEAK PLOT

13@UL SUWON Lab Chaomber 2 2828 Aug 12 23:35:83
Rodioted Emissions - 3 Meters
Project Number:4789551393
17 Client :Samsun
Config:EUT / AC Adapter
Mode:LTE B26_High _Below 16 8
184 Tested by: 11281 q
el
3
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= OPk Limit (dBuU/m)
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Frequency (MHz)
Ronge (D) Ref/Attn  Dst/Avg Mode Sueep Pts fups/fiode Fosition Range (HHiz) REU/UBH Ref/Attn  Det/Avg ods Sueep Pis foups/ode Fosition
1:30- 128K(~648)/308KT2/B/P0_ PEAK/LogPur-Uideo | 3nsecCAuto) 801 HAKH 8-30dege H
2:804-084 128K (~608)/30BK187/26/P0. PEAK/LogPur-Uideo  J5msecCPuto) 601  HAIH 8-30dege H
3:994- 1008 128k(-648)/30BKT2/B/F0. PERK/LogPur-Vidso  JomsecCPuto) 8801  MAIH 8-350dege H
| SUL SUWON Lab Chomber 2 20820 Aug 12 23:35:83
38
Radioted Emissions - 3 Meters
Project Number:4789551399
17 Client : Samsun
Config:EUT / AC Adopter
Mode:LTE B26_High _Below 16
184 Tested by: 11281
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:94-1808 futo) 8381 MAXH B
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REPORT NO: 4789551399-E1V2

FCC ID: ASLSMG780F

DATE: AUG 24, 2020

DATA
Trace Markers
Marker Frequency Rhél:;‘ier:g Det VULBO163 1241 | Below_1G_Bypass| ?er;edcl;egd QPK Limit (dBuv/m) Margin Azimuth Height Polarity
(MHz) (dBuV) dB] (dBuv/m) (dB) (Degs) (cm)
1 98.886 4.45 Pk 17.7 1.1 23.25 43.52 -20.27 0-360 300 H
2 59.1218 3.75 Pk 18.7 9 23.35 40 -16.65 0-360 100 H
3 797.7113 6.43 Pk 27 3.2 36.63 46.02 -9.39 0-360 200 H
4 687.4163 4.84 Pk 25.4 3 33.24 46.02 -12.78 0-360 100 H
8 830 74.06 Pk 26.9 3.3 104.26 46.02 58.24 0-360 100 H
5 757.947 7.62 Pk 26.9 3.1 37.62 46.02 -8.4 0-360 200 V
6 60.186 8.07 Pk 18.5 9 27.47 40 -12.53 0-360 100 \
7 106.0455 3.65 Pk 17.8 1.2 22.65 43.52 -20.87 0-360 200 \
9 828.7125 63.97 Pk 26.9 3.2 94.07 46.02 48.05 0-360 200 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 859MHz to 894MHz
were the TX and RX signals generated from the call-simulator.

END OF TEST REPORT
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